
Administrative Package 
Cover Page  

This file contains the following documents: 
1. Summary of application (in plain language) 

• English 
• Alternative Language (Spanish) 

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a 
Permit) 

• English 
• Alternative Language (Spanish) 

3. Application materials 

 

 

Portada de Paquete 
Administrativo  

Este archivo contiene los siguientes documentos: 
1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad 

propuesta 

• Inglés 
• Idioma alternativo (español) 

2. Primer aviso (NORI, el Aviso de Recepción de Solicitud e Intención de 
Obtener un Permiso) 

• Inglés 
• Idioma alternativo (español) 
[...]
Describe below how the grit and grease waste is treated at the facility. In your 
description, include how and where the grit and grease is introduced to the treatment 
works and how it is separated or processed. Provide a flow diagram showing how grit 
and grease is processed at the facility. 

N/A 

3. Grit disposal 

Does the facility have a Municipal Solid Waste (MSW) registration or permit for grit 
disposal? 

☐   Yes ☐   No 

If No, contact the TCEQ Municipal Solid Waste team at 512-239-2335. Note: A 
registration or permit is required for grit disposal. Grit shall not be combined with 
treatment plant sludge. See the instruction booklet for additional information on grit 
disposal requirements and restrictions. 

Describe the method of grit disposal.  

N/A 

4. Grease and decanted liquid disposal 

Note: A registration or permit is required for grease disposal. Grease shall not be 
combined with treatment plant sludge. For more information, contact the TCEQ 
Municipal Solid Waste team at 512-239-2335. 

Describe how the decant and grease are treated and disposed of after grit separation. 

N/A 



TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 5 of 60 

E. Stormwater management 

1. Applicability  

Does the facility have a design flow of 1.0 MGD or greater in any phase?   

☒   Yes ☐   No 

Does the facility have an approved pretreatment program, under 40 CFR Part 403? 

☐   Yes ☒   No 

If no to both of the above, then skip to Subsection F, Other Wastes Received. 

2. MSGP coverage  

Is the stormwater runoff from the WWTP and dedicated lands for sewage disposal 
currently permitted under the TPDES Multi-Sector General Permit (MSGP), TXR050000? 

☒   Yes ☐   No 

If yes, please provide MSGP Authorization Number and skip to Subsection F, Other 
Wastes Received: 

TXR05 Q408 or TXRNE Click to enter text. 

If no, do you intend to seek coverage under TXR050000? 

☐   Yes ☐   No 

3. Conditional exclusion 

Alternatively, do you intend to apply for a conditional exclusion from permitting based 
TXR050000 (Multi Sector General Permit) Part II B.2 or TXR050000 (Multi Sector 
General Permit) Part V, Sector T 3(b)? 

☐   Yes ☒   No 

If yes, please explain below then proceed to Subsection F, Other Wastes Received: 

N/A 

4. Existing coverage in individual permit 

Is your stormwater discharge currently permitted through this individual TPDES or 
TLAP permit? 

☐   Yes ☒   No 

If yes, provide a description of stormwater runoff management practices at the site 
that are authorized in the wastewater permit then skip to Subsection F, Other Wastes 
Received. 

N/A 

5. Zero stormwater discharge  

Do you intend to have no discharge of stormwater via use of evaporation or other 
means? 

☐   Yes ☒   No 

If yes, explain below then skip to Subsection F. Other Wastes Received.  

N/A 



TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 6 of 60 

Note: If there is a potential to discharge any stormwater to surface water in the state as 
the result of any storm event, then permit coverage is required under the MSGP or an 
individual discharge permit. This requirement applies to all areas of facilities with 
treatment plants or systems that treat, store, recycle, or reclaim domestic sewage, 
wastewater or sewage sludge (including dedicated lands for sewage sludge disposal 
located within the onsite property boundaries) that meet the applicability criteria of 
above. You have the option of obtaining coverage under the MSGP for direct 
discharges, (recommended), or obtaining coverage under this individual permit. 

6. Request for coverage in individual permit 

Are you requesting coverage of stormwater discharges associated with your treatment 
plant under this individual permit? 

☐   Yes ☒   No 

If yes, provide a description of stormwater runoff management practices at the site for 
which you are requesting authorization in this individual wastewater permit and 
describe whether you intend to comingle this discharge with your treated effluent or 
discharge it via a separate dedicated stormwater outfall. Please also indicate if you 
intend to divert stormwater to the treatment plant headworks and indirectly discharge 
it to water in the state. 

N/A 

Note: Direct stormwater discharges to waters in the state authorized through this 
individual permit will require the development and implementation of a stormwater 
pollution prevention plan (SWPPP) and will be subject to additional monitoring and 
reporting requirements. Indirect discharges of stormwater via headworks recycling will 
require compliance with all individual permit requirements including 2-hour peak flow 
limitations.  All stormwater discharge authorization requests will require additional 
information during the technical review of your application. 

F. Discharges to the Lake Houston Watershed 

Does the facility discharge in the Lake Houston watershed? 

☐   Yes ☒   No 

If yes, attach a Sewage Sludge Solids Management Plan. See Example 5 in the instructions. 
N/A 

G. Other wastes received including sludge from other WWTPs and septic waste 

1. Acceptance of sludge from other WWTPs 

Does or will the facility accept sludge from other treatment plants at the facility site? 

☐   Yes ☒   No 

If yes, attach sewage sludge solids management plan. See Example 5 of the 
instructions. 

In addition, provide the date the plant started or is anticipated to start accepting 
sludge, an estimate of monthly sludge acceptance (gallons or millions of gallons), an 

estimate of the BOD5 concentration of the sludge, and the design BOD5 concentration 

of the influent from the collection system. Also note if this information has or has not 
changed since the last permit action. 

N/A 



TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 7 of 60 

Note: Permits that accept sludge from other wastewater treatment plants may be 
required to have influent flow and organic loading monitoring. 

2. Acceptance of septic waste 

Is the facility accepting or will it accept septic waste? 

☐   Yes ☒   No 

If yes, does the facility have a Type V processing unit?  

☐   Yes ☐   No 

If yes, does the unit have a Municipal Solid Waste permit? 

☐   Yes ☐   No 

If yes to any of the above, provide the date the plant started or is anticipated to start 
accepting septic waste, an estimate of monthly septic waste acceptance (gallons or 
millions of gallons), an estimate of the BOD5 concentration of the septic waste, and the 

design BOD5 concentration of the influent from the collection system. Also note if this 

information has or has not changed since the last permit action. 

N/A 

Note: Permits that accept sludge from other wastewater treatment plants may be 
required to have influent flow and organic loading monitoring. 

3. Acceptance of other wastes (not including septic, grease, grit, or RCRA, CERCLA or 
as discharged by IUs listed in Worksheet 6)   

Is or will the facility accept wastes that are not domestic in nature excluding the 
categories listed above? 

☐   Yes ☒   No 

If yes, provide the date that the plant started accepting the waste, an estimate how 
much waste is accepted on a monthly basis (gallons or millions of gallons), a 
description of the entities generating the waste, and any distinguishing chemical or 
other physical characteristic of the waste. Also note if this information has or has not 
changed since the last permit action. 

N/A 

Section 7. Pollutant Analysis of Treated Effluent (Instructions Page 
50) 

Is the facility in operation? 

☒   Yes ☐   No 

If no, this section is not applicable. Proceed to Section 8. 

If yes, provide effluent analysis data for the listed pollutants. Wastewater treatment 
facilities complete Table 1.0(2). Water treatment facilities discharging filter backwash water, 
complete Table 1.0(3). Provide copies of the laboratory results sheets. These tables are not 
applicable for a minor amendment without renewal. See the instructions for guidance. 

Note: The sample date must be within 1 year of application submission. 



TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 8 of 60 

Table1.0(2) – Pollutant Analysis for Wastewater Treatment Facilities 

Pollutant Average 
Conc. 

Max 
Conc. 

No. of 
Samples 

Sample 
Type 

Sample 
Date/Time 

CBOD5, mg/l 15.8 15.8 1 Comp  3/7/2024 
@ 05:00 

Total Suspended Solids, mg/l 8.63 8.63 1 Comp  3/7/2024 
@ 05:00 

Ammonia Nitrogen, mg/l 18.8 18.8 1 Comp  3/7/2024 
@ 05:00 

Nitrate Nitrogen, mg/l 4280 4280 1 Comp  3/7/2024 
@ 05:00 

Total Kjeldahl Nitrogen, mg/l 21.8 21.8 1 Comp  3/7/2024 
@ 05:00 

Sulfate, mg/l 29.5 29.5 1 Comp 3/7/2024 
@ 05:00 

Chloride, mg/l 71.6 71.6 1 Comp 3/7/2024 
@ 05:00 

Total Phosphorus, mg/l 3.71 3.71 1 Comp 3/7/2024 
@ 05:00 

pH, standard units 7.27 7.27 1 Grab 3/7/2024 
@ 08:35 

Dissolved Oxygen*, mg/l 8.16 8.16 1 Grab 3/7/2024 
@ 08:35 

Chlorine Residual, mg/l 2.60 2.60 1 Grab 3/7/2024 
@ 08:35 

E.coli (CFU/100ml) freshwater 104 104 1 Grab 3/7/2024 
@ 08:35 

Entercocci (CFU/100ml) 
saltwater 

N/A N/A N/A N/A N/A 

Total Dissolved Solids, mg/l 422 422 1 Comp  3/7/2024 
@ 05:00 

Electrical Conductivity, 
µmohs/cm, † 

717 717 1 Comp  3/7/2024 
@ 05:00 

Oil & Grease, mg/l <5 <5 1 Grab 3/7/2024 
@ 08:35 

Alkalinity (CaCO3)*, mg/l  172 172 1 Comp  3/7/2024 
@ 05:00 

*TPDES permits only 
†TLAP permits only 



TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 9 of 60 

Table1.0(3) – Pollutant Analysis for Water Treatment Facilities 

Pollutant 
Average 
Conc. 

Max 
Conc. 

No. of 
Samples 

Sample 
Type 

Sample 
Date/Time 

Total Suspended Solids, mg/l N/A N/A N/A N/A N/A 

Total Dissolved Solids, mg/l N/A N/A N/A N/A N/A 

pH, standard units N/A N/A N/A N/A N/A 

Fluoride, mg/l N/A N/A N/A N/A N/A 

Aluminum, mg/l N/A N/A N/A N/A N/A 

Alkalinity (CaCO3), mg/l  N/A N/A N/A N/A N/A 

Section 8. Facility Operator (Instructions Page 50) 

Facility Operator Name: Municipal Operations and Consulting 

Facility Operator's License Classification and Level: Click to enter text. 

Facility Operator's License Number: OC0000023 

Section 9. Sludge and Biosolids Management and Disposal 
(Instructions Page 51) 

A. WWTP’s Biosolids Management Facility Type 

Check all that apply. See instructions for guidance  

☒   Design flow>= 1 MGD 

☐   Serves >= 10,000 people 

☐   Class I Sludge Management Facility (per 40 CFR § 503.9) 

☐   Biosolids generator 

☐   Biosolids end user – land application (onsite) 

☐   Biosolids end user – surface disposal (onsite) 

☐   Biosolids end user – incinerator (onsite) 

B. WWTP’s Biosolids Treatment Process 

Check all that apply. See instructions for guidance.  

☒    Aerobic Digestion 

☐    Air Drying (or sludge drying beds) 

☐    Lower Temperature Composting 

☐    Lime Stabilization 

☐    Higher Temperature Composting 

☐    Heat Drying 

☐    Thermophilic Aerobic Digestion 



TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 10 of 60 

☐    Beta Ray Irradiation 

☐    Gamma Ray Irradiation 

☐    Pasteurization 

☐    Preliminary Operation (e.g. grinding, de-gritting, blending) 

☐    Thickening (e.g. gravity thickening, centrifugation, filter press, vacuum filter) 

☐    Sludge Lagoon 

☐    Temporary Storage (< 2 years) 

☐    Long Term Storage (>= 2 years) 

☐    Methane or Biogas Recovery 

☒    Other Treatment Process: Dewatering 

C. Biosolids Management 

Provide information on the intended biosolids management practice. Do not enter every 
management practice that you want authorized in the permit, as the permit will authorize 
all biosolids management practices listed in the instructions. Rather indicate the 
management practice the facility plans to use. 

Biosolids Management 

Management 
Practice 

Handler or 
Preparer 
Type 

Bulk or Bag 
Container 

Amount (dry 
metric tons) 

Pathogen 
Reduction 
Options 

Vector 
Attraction 
Reduction 
Option 

Agricultural 
Land 
Application 

Off-site 
Third-Party 
Handler or 
Preparer 

Bulk See 
Attachment Q 

Choose an 
item. 

Choose an 
item. 

If “Other” is selected for Management Practice, please explain (e.g. monofill or transport to 
another WWTP): N/A 

D. Disposal site 

Disposal site name: See Attachment Q 

TCEQ permit or registration number: See Attachment Q 

County where disposal site is located: See Attachment Q 

E. Transportation method 

Method of transportation (truck, train, pipe, other): See Attachment Q 

Name of the hauler: See Attachment Q 

Hauler registration number: See Attachment Q 

Sludge is transported as a: 

Liquid ☐     semi-liquid ☐     semi-solid ☒     solid ☐    

Section 10. Permit Authorization for Sewage Sludge Disposal 



TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 11 of 60 

(Instructions Page 53) 

A. Beneficial use authorization 

Does the existing permit include authorization for land application of sewage sludge for 
beneficial use? 

☐   Yes ☒   No 

If yes, are you requesting to continue this authorization to land apply sewage sludge for 
beneficial use? 

☐   Yes ☐   No 

If yes, is the completed Application for Permit for Beneficial Land Use of Sewage Sludge 
(TCEQ Form No. 10451) attached to this permit application (see the instructions for 
details)? 

☐   Yes ☐   No 

B. Sludge processing authorization 

Does the existing permit include authorization for any of the following sludge processing, 
storage or disposal options? 

Sludge Composting ☐   Yes ☒   No 

Marketing and Distribution of sludge ☐   Yes ☒   No 

Sludge Surface Disposal or Sludge Monofill ☐   Yes ☒   No 

Temporary storage in sludge lagoons ☐   Yes ☒   No 

If yes to any of the above sludge options and the applicant is requesting to continue this 
authorization, is the completed Domestic Wastewater Permit Application: Sewage Sludge 
Technical Report (TCEQ Form No. 10056) attached to this permit application? 

☐   Yes ☐   No 

Section 11. Sewage Sludge Lagoons (Instructions Page 53) 

Does this facility include sewage sludge lagoons? 

☐   Yes ☒   No 

If yes, complete the remainder of this section. If no, proceed to Section 12. 

A. Location information 

The following maps are required to be submitted as part of the application. For each map, 
provide the Attachment Number. 

• Original General Highway (County) Map:  

Attachment: N/A 

• USDA Natural Resources Conservation Service Soil Map:  

Attachment: N/A 

• Federal Emergency Management Map:  

Attachment: N/A 



TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 12 of 60 

• Site map:  

Attachment: N/A 

Discuss in a description if any of the following exist within the lagoon area. Check all that 
apply. 

☐   Overlap a designated 100-year frequency flood plain 

☐   Soils with flooding classification 

☐   Overlap an unstable area 

☐   Wetlands 

☐   Located less than 60 meters from a fault 

☐   None of the above 

Attachment: Click to enter text. 

If a portion of the lagoon(s) is located within the 100-year frequency flood plain, provide 
the protective measures to be utilized including type and size of protective structures: 

N/A 

B. Temporary storage information 

Provide the results for the pollutant screening of sludge lagoons.  These results are in 
addition to pollutant results in Section 7 of Technical Report 1.0. 

Nitrate Nitrogen, mg/kg: N/A 

Total Kjeldahl Nitrogen, mg/kg: N/A 

Total Nitrogen (=nitrate nitrogen + TKN), mg/kg: N/A 

Phosphorus, mg/kg: N/A 

Potassium, mg/kg: N/A 

pH, standard units: N/A 

Ammonia Nitrogen mg/kg: N/A 

Arsenic: N/A 

Cadmium: N/A 

Chromium: N/A 

Copper: N/A 

Lead: N/A 

Mercury: N/A 

Molybdenum: N/A 

Nickel: N/A 

Selenium: N/A 

Zinc: N/A 

Total PCBs: N/A 

Provide the following information: 



TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 13 of 60 
[...]
Texas Board of Professional Engineers and Land Surveyors Reg. No. F-23290
6330 West Loop South, Suite 150    Bellaire, TX 77401    713.777.5337

Exist 
Dewatering 

Building

DIGESTER No. 2

Outfall

Exist 
Headworks

Exist Site
Boundary

Exist Site
Boundary

Exist Site
Boundary

Exist Site
Boundary

Exist Storm Water
Outfall

LIFT
STATION

SBR BASIN
No. 4

SBR BASIN
No. 3

SBR BASIN
No. 2

SBR BASIN
No. 1

Chlorine
 Contact

Basin 
No. 1

Flow Measurement
Basin

 

Dechlorination Basin

DIGESTER No. 3

Exist Site
Boundary

Exist Site
Boundary

SBR BASIN
No. 5

LEGEND

CONCRETE PAVING

ABANDONED IN PLACE

MKSN INVESTMENTS LLC
HCAD No. 1401520010001

SIERA INVEST TX INC
HCAD No. 0411150001100

North Tributary Greens Bayou 

H.C.F.C.D. Ditch No. P145-00-00 

H.C.C.F. No. E596897 &G727037

(200' H.C.F.C.D. Easem
ent

HARRIS COUNTY M.U.D. No. 200
HCAD No. 0411150000197 
HCAD No. 0411150001701 
HCAD No. 0450540000132 
HCAD No. 0411150000159 
HCAD No. 0411150000621

Buffer Zone Satisfied by
Drainage Easement

KUYKENDAHL PROPERTY 1996
HCAD No. 0450540000012

150' Buffer Zone Limit

Buffer Zone Requirement to be Satisfied
by Restrictive Easement

Buffer Zone Requirement to be Satisfied
by Restrictive Easement

Drain Pump
Station

13'-1"

12'-0"

150'

15
0'

106'

14'-1"

19'-2"

150'

150'

45'-1"

153'-3"

Chlorine
 Contact

Basin 
No. 2

111'-6"

150'

94'-4"

Digester No. 1

DIGESTER Nos. 3 & 4

14'-4"

Buffer Zone Requirement to be Satisfied
by Restrictive Easement

150'

94'-11"

50'-0"

SBR SEQUENCING BATCH REACTOR

BUFFER ZONE 
PHASE III - 1.90 MGD

SCALE: 1"=120'



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

ATTACHMENT I 
 

AREA WATER WELLS 
 

HARRIS COUNTY MUD NO. 200 
TPDES RENEWAL WITH MAJOR AMENDMENT 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

MAY 2024 
 

 



ELLA BLVD

DEMONTROND ST

CAMBURY
DR

BLUE
ASH

DR

W RANKIN RD

SPEARS RD

TRICKEY RD

MERCEDES RD

BR
UN

DA
GE

DR

REMINGTON BEND DR

STONEFIELD DR

WI
TT

ER
SH

AW

DR

REMINGTON VALLEY DR

BRUNDAGEWOODSLN

BECKWOOD

CIR

BA
RK

SH
IR

E
DR

CLEAR VALLEY DR
W

HISTL IN G
PIN E

DR
GARDENVIEW

DR

LE
AF

DA
LE

DR

DOMINION PARK DR
NORTH FW

Y

N KUYKENDAHL PR

NEWMARK DR

BECKWITH DR

KUYKENDAHL PR

RUSHWORTH DR

HA
LL

FI
EL

D
DR

WOOD FALL CT

HICKORY
VIEW LNBRAYMARK DR

RANKIN RD

GL
AD

E
HO

LL
OW

D R

KIRKSTALL DR

KUYKENDAHL RD

KE
YW

OR
TH

 D
R

GR
EE

NL
OW

DR

SA
ND

OV
ER

DR

N NORTH - IH 45 N

NORTHBOROUGH

DR

RIDGEBRIAR DR

S 45-NORTH

FRWY;RANKIN
S

CL
IN

TW
AY

 D
R

MORNING
VISTA

DR

LARIAT RUN DR

S 
45

 - 
NO

RT
H 

S

RI
CH

BO
UR

GH
RD

PLUMWOOD DR

N
NORTH

FRWY-IH

45;RANKIN
N

KRISWOOD DR

GREENWELL DR
N IH 45

CANTWELL DR

DENTWOOD DR

WOODFALL CT

N IH 45 HOV

P
a

th
: V

:\
P

ra
c

ti
c

e
 W

o
rk

s
p

a
c

e
\C

o
rp

o
ra

te
 S

e
rv

ic
e

s
\G

IS
\P

ro
je

c
ts

\0
_

In
d

iv
id

u
a

ls
\J

_N
g

u
ye

n
\H

C
M

U
D

 2
0

0
\W

a
te

rW
e

lls
_

M
a

p
_(

11
x

17
).

m
xd

   
   

   
 P

ro
je

c
t 

N
u

m
b

e
r:

 0
0

0
8

5
-0

2
2

8
-0

1-
0

0
1 

   
   

   
D

a
te

: 1
/1

6
/2

0
2

4
   

   
   

 U
s

e
r 

N
a

m
e

: l
d

a

.

HARRIS COUNTY MUD No. 200
HARRIS COUNTY, TEXAS

WATER WELLS
MAP

IMAGERY PROVIDED BY NEARMAP

Disclaimer: This product is offered for informational

purposes and may not have been prepared for or be

suitable for legal, engineering, or surveying purposes.
It does not represent an on-the-ground survey and

represents only the approximate relative location of

property, governmental and/or political boundaries or

related facilities to said boundary.  No express
warranties are made by Quiddity Engineering

concerning the accuracy, completeness, reliability, or

usability of the information included within this exhibit.

0 600

1 INCH : 600 FEET

VICINITY MAP
1 INCH = 10 MILES

Texas Board of Professional Engineers Registration No. F-23290

LEGEND

Existing Water Wells
500 Foot Radius
Plant Boundary

hjn
PolyLine



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

ATTACHMENT J 
 

WETLANDS MAP 
 

HARRIS COUNTY MUD NO. 200 
TPDES RENEWAL WITH MAJOR AMENDMENT 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

MAY 2024 
 

 



ELLA BLVD

DEMONTROND ST

CAMBURY
DR

BLUE
ASH

DR

W RANKIN RD

SPEARS RD

TRICKEY RD

MERCEDES RD

BR
UN

DA
GE

DR

REMINGTON BEND DR

STONEFIELD DR

WI
TT

ER
SH

AW

DR

REMINGTON VALLEY DR

BRUNDAGEWOODSLN

BECKWOOD

CIR

BA
RK

SH
IR

E
DR

CLEAR VALLEY DR
W

HISTL IN G
PIN E

DR
GARDENVIEW

DR

LE
AF

DA
LE

DR

DOMINION PARK DR
NORTH FW

Y

N KUYKENDAHL PR

NEWMARK DR

BECKWITH DR

KUYKENDAHL PR

RUSHWORTH DR

HA
LL

FI
EL

D
DR

WOOD FALL CT

HICKORY
VIEW LNBRAYMARK DR

RANKIN RD

GL
AD

E
HO

LL
OW

D R

KIRKSTALL DR

KUYKENDAHL RD

KE
YW

OR
TH

 D
R

GR
EE

NL
OW

DR

SA
ND

OV
ER

DR

N NORTH - IH 45 N

NORTHBOROUGH

DR

RIDGEBRIAR DR

S 45-NORTH

FRWY;RANKIN
S

CL
IN

TW
AY

 D
R

MORNING
VISTA

DR

LARIAT RUN DR

S 
45

 - 
NO

RT
H 

S

RI
CH

BO
UR

GH
RD

PLUMWOOD DR

N
NORTH

FRWY-IH

45;RANKIN
N

KRISWOOD DR

GREENWELL DR
N IH 45

CANTWELL DR

DENTWOOD DR

WOODFALL CT

N IH 45 HOV

P
a

th
: V

:\
P

ra
c

ti
c

e
 W

o
rk

s
p

a
c

e
\C

o
rp

o
ra

te
 S

e
rv

ic
e

s
\G

IS
\P

ro
je

c
ts

\0
_

In
d

iv
id

u
a

ls
\J

_N
g

u
ye

n
\H

C
M

U
D

 2
0

0
\W

e
tl

a
n

d
s

_
M

a
p

_(
11

x
17

).
m

x
d

   
   

   
 P

ro
je

c
t 

N
u

m
b

e
r:

 0
0

0
8

5
-0

2
2

8
-0

1-
0

0
1 

   
   

   
D

a
te

: 1
/1

6
/2

0
2

4
   

   
   

 U
s

e
r 

N
a

m
e

: l
d

a

.

HARRIS COUNTY MUD No. 200
HARRIS COUNTY, TEXAS

WETLANDS
MAP

IMAGERY PROVIDED BY NEARMAP

Disclaimer: This product is offered for informational

purposes and may not have been prepared for or be

suitable for legal, engineering, or surveying purposes.
It does not represent an on-the-ground survey and

represents only the approximate relative location of

property, governmental and/or political boundaries or

related facilities to said boundary.  No express
warranties are made by Quiddity Engineering

concerning the accuracy, completeness, reliability, or

usability of the information included within this exhibit.

0 600

1 INCH : 600 FEET

VICINITY MAP
1 INCH = 10 MILES

Texas Board of Professional Engineers Registration No. F-23290

LEGEND

Freshwater Emergent
Wetland
Freshwater
Forested/Shrub
Wetland
Freshwater Pond
Riverine
Other
Plant Boundary

hjn
PolyLine



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

ATTACHMENT K 
 

SUPPLEMENTAL TECHNICAL REPORT 
 

HARRIS COUNTY MUD NO. 200 
TPDES RENEWAL WITH MAJOR AMENDMENT 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

MAY 2024 
 

 



SUPPLEMENTAL TECHNICAL REPORT 
for the 

DOMESTIC WASTEWATER PERMIT MAJOR AMENDMENT 
for 

HARRIS COUNTY MUNICIPAL UTILITY DISTRICT NO. 200 
HARRIS COUNTY, TEXAS 

 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

 
April 2024 

Job No. 00085-0228-01 

 

4/23/2024



2 

 

Texas Board of Professional Engineers and Land Surveyors Registration Nos. F-23290 & 10046100  

I. INTRODUCTION 
 

The purpose of this report is to provide additional information pertaining to items in the Domestic 
Administrative Report and the Domestic Technical Report for the permit major amendment application for 
the Harris County Municipal Utility District No. 200 (the District) Wastewater Treatment Plant (WWTP). 
The existing permit has a final phase of 1.44 million gallons per day (MGD) average daily flow (ADF) and 
4,000 gallon per minute (gpm) 2-hour peak flow (2-hr PF). The proposed permit includes 3 operational 
phases. Phase I treats 1.44 MGD ADF and 4,000 gpm 2-hr PF. Phase II treats 1.60 MGD ADF and 4,444 gpm 
2-hr PF. Phase III treats 1.90 MGD ADF and 5,278 gpm 2-hr PF. 

 

The current and proposed facilities are located at 13050 Stonefield Drive, approximately 530’ southwest 
of the intersection of Kuykendahl Road and Stonefield Drive in Harris County, Texas 77014. 

 

II. LOCATION INFORMATION 
 

Please see Item 7 of the Domestic Admin. Report 1.0 for specific location information.  A USGS Map with 
the required site information is provided as Attachment A. 

 

III. TREATMENT UNITS 
 

(For Item 3 of Technical Report 1.0) 
 

The facilities will be constructed in 3 operational phases with total design flows as described above. A 
detailed description of the treatment process for each phase is presented below: 

 

The Phase I facility is the current operational 1.44 MGD ADF and 4,000 gpm 2-hr PF phase. The existing 
facility consists of an on- site lift station, an elevated concrete headworks, a single stage nitrification 
conventional activated sludge (CAS) treatment train, a rotating biological contactor (RBC) treatment train, 
a dechlorination and flow measurement basin, aerobic digesters, and dewatering system. The CAS 
treatment train consists of a circular structure that includes one aeration basin, one secondary clarifier, 
one chlorine contact basin, and one aerobic digester. The RBC treatment train consists of an influent 
channel with two mechanical fine screens, one RBC basin, one secondary clarifier, one chlorine contact 
basin, and one aerobic digester. In this phase, raw sewage is pumped from the on-site lift station to the 
headworks for screening and a flow splitting to the two treatment trains. Flow to the CAS treatment train 
is mixed with return activated sludge in the aeration basin and the mixed liquor flows through the aeration 
basin operated in the single-stage nitrification mode to consume organics and break down ammonia. 
Mixed liquor then flows to the secondary clarifier for clarification. Clarified effluent flows to the chlorine 
contact basin for disinfection and waste-activated sludge is pumped to the aerobic digester for digestion. 
Flow to the RBC treatment train passes through a mechanical fine screen before entering the rotating 
biological contactor basin. Fixed film biomass on the seven (7) RBC units consume organics. Flow from the 
RBC basin then flows to the secondary clarifier for clarification. Clarified effluent flows to the chlorine 
contact basin for disinfection and waste-activated sludge is pumped to the aerobic digester for digestion. 
Disinfected effluent from each chlorine contact basin combines for dechlorination and flow measurement 
in a common basin prior to discharge at the existing outfall. Digested sludge is pumped from the existing 
aerobic digesters to existing dewatering system and the dewatered sludge is hauled off for disposal.  

 

The Phase II facilities will be designed to treat 1.60 MGD ADF and 4,444 gpm 2-hr PF. The existing on-site 
lift station will be expanded by replacing pumps and piping to accommodate the design flow. The existing 
headworks will remain in service. A proposed four-train sequencing batch reactor (SBR) will be constructed 
that will operate with a suspended growth activated sludge process with anaerobic, anoxic, and oxic phases 



3 

 

Texas Board of Professional Engineers and Land Surveyors Registration Nos. F-23290 & 10046100  

within the sequencing batch process. The proposed facilities will also include a disinfection basin with a 
chlorine mixing chamber and two chlorine contact channels, a dechlorination mixing chamber, and flow 
measurement channel with a Parshall flume. The outfall will be relocated to accommodate the location of 
the proposed facilities. The existing CAS treatment train will be abandoned in place. The existing RBC basin 
and RBC chlorine contact basin will be abandoned in place. The existing RBC aerobic digester will remain 
in service and the existing RBC secondary clarifier will be converted to an aerobic digester. The existing 
dewatering system will remain in service. In this phase, raw sewage is pumped from the on-site lift station 
to the existing headworks for screening. Screened influent then flows to the proposed SBR units for 
biological treatment of organics and ammonia and clarification. Clarified effluent flows from the SBR units 
to the proposed disinfection basin for disinfection, dechlorination and flow measurement prior to 
discharge at the re-located outfall.  
 
The Phase III facilities will designed to treat 1.90 MGD ADF and 5,278 gpm 2-hr PF, and will operate under 
the same process as Phase II. The proposed facilities will include a new onsite lift station and one additional 
proposed SBR basin will be constructed to operate in parallel with the existing four SBR basins. The 
abandoned-in-place CAS treatment train will be converted to an aerobic digester. The flow pattern and 
treatment process will match the description provided for Phase II. 

 
 

IV. DESIGN CALCULATIONS AND FEATURES 
 

(For Item 3g of Technical Report 1.0 & Item 4 of Technical Report 1.1) 
 

Design calculations are provided as part of this report on the following pages for each phase of 
construction. 

 

The current facility and all proposed future expansions will be equipped with design features to prevent 
overflows or bypassing of untreated wastewater. A backup generator sized to accommodate the Phase I 
facilities is currently installed onsite with an automatic transfer switch to provide power to essential 
equipment in the event of a main power failure. An appropriately sized generator and automatic transfer 
switch will be added in the Phase II expansion to provide power to essential equipment in Phases II and III 
in the event of a main power failure. The current and proposed facilities will have an automatic telephone 
dialer that notifies the operator of equipment failures, main power failures, and high basin levels. The 
onsite lift station will maintain a redundant pump to protect against overflows in the event of a pump 
failure. The Phase II and Phase III SBR basins will be designed to provide treatment capacity for the permit 
phase with on SBR basin out of service. Additionally, critical equipment throughout the facility will be 
designed with redundancy in the event of critical equipment failure.  
 
 
 



4 

 

Texas Board of Professional Engineers and Land Surveyors Registration Nos. F-23290 & 10046100  

HARRIS COUNTY MUNICIPAL UTILITY DISTRICT NO. 200 
WASTEWATER TREATMENT PLANT  
TREATMENT UNITS AND VOLUMES 

 
The existing Harris County Municipal Utility District No. 200 Wastewater Treatment Plan consists of 
two treatment trains operating in parallel.   
 
A schematic of the existing wastewater treatment plant is provided as Phase I under Attachment I – 
Flow Schematics of this application. 
 
The following are the treatment unit volumes and surface areas: 
 
Conventional Activated Sludge (CAS) Train 
 

Aeration Basin    = 32,172 ft3 
Secondary Clarifier    = 2,642 ft2 
Chlorine Contact Basin   = 5,982 ft3 
Aerobic Digester    = 12,774 ft3 
Air Blowers (firm capacity)   = 3,050 scfm 
 

Rotating Biological Contactor (RBC) Train 
 

RBC Basin     = 910,000 ft2 
Secondary Clarifier    = 5,985 ft2 
Chlorine Contact Basin   = 8,672 ft3 
Aerobic Digester    = 24,681 ft3 
Air Blowers (firm capacity) 
 Digester Blowers   = 1,050 scfm 

  RBC Basin Blowers   = 1,400 scfm   
 



5 

 

Texas Board of Professional Engineers and Land Surveyors Registration Nos. F-23290 & 10046100  

 
 

I. SUMMARY 
 

The Phase II facility will utilize a four-train true-batch sequencing batch reactor (SBR) that operates in a 
suspended growth activated sludge process for biochemical oxygen demand (BOD5) and ammonia nitrogen 
(NH3-N) reduction. Treatment units include an elevated headworks with a mechanical fine screen and 
mechanical coarse and manual bar screen backups, 4 SBR process basins, a disinfection basin, two (2) 
aerobic digesters, and a mechanical dewatering unit. 

 
II. WASTEWATER TREATMENT PLANT DESIGN 
 

A. DESIGN CRITERIA 
 

1. Proposed Effluent Limits. 
 

a. BOD5 = 10 mg/l (daily average) 
 
b. TSS = 15 mg/l (daily average) 
 
c. NH3-N = 2 mg/l (daily average) 
 
d. E.coli = 63 CFU/100 mL (daily average) 
 
e. DO = 4 mg/l (daily average) 

 
2. Process Criteria. The process criteria are taken from 30 TAC §217, Design Criteria for Sewerage 

Systems. 
 

a. Maximum Aeration Basin Organic Loading 
(lb BOD5 /day/1,000 ft3) = 35 

 
b. Minimum Oxygen Requirement in Conventional Activated Sludge Systems Intended to Nitrify 

(lb O2/lb BOD5) = 2.2 
 
c. Minimum Chlorine Contact Detention Time at Peak Flow 

(minutes) = 20 
 
d. Mean Cell Residence Time in Aerobic Digester* 

(days) = 28* 
 
*28-day SRT utilized instead of a 40-day SRT for use of a multi-stage digester per EPA 
publication “Control of Pathogens and Vector Attraction in Sewage Sludge.” 
 

e. Maximum Allowable Decant Rate with the Largest Basin Out of Service 
(gpm) = 4,444 

 
 
 

PHASE II – 1.60 MGD 



 

6 

 

Texas Board of Professional Engineers and Land Surveyors Registration Nos. F-23290 & 10046100  

5 

B. PHASE II TREATMENT FACILITIES 
 

1. Flow. 
 

a. Average (Design) = 1.0Q = 1,600,000 gpd = 1,111 gpm 
 
b. Peak (2 hour) = 4.0Q = 6,400,000 gpd = 4,444 gpm 

 
2. Organic Loadings. 
 

BOD5 = (1.60 MGD)(8.34)(300 mg/L) = 4,003 Lbs BOD5/day 
 
TSS  = (1.60 MGD)(8.34)(350 mg/L) = 4,670 Lbs TSS/day 
 
NH3-N = (1.60 MGD)(8.34)(50 mg/L) = 667 Lbs NH3-N/day 
 
TKN = (1.60 MGD)(8.34)(70 mg/L) = 931 Lbs TKN/day 

 
The concentrations of BOD5, TSS, NH3-N, and TKN utilized to determine the organic loadings are 
based on the most recently available influent sample data (composite samples taken three times 
weekly for the period of January 2022 through April 2023). 

 
3. Process Equipment. 

 
a. Screening. This phase will utilize the existing elevated concrete headworks equipped with 

mechanical fine screening equipment hydraulically sized to pass the Phase II two-hour peak 
flow of  6.40 MGD, a mechanical coarse screen backup, and a backup manual bar screen. Flow 
will be directed from the headworks to the SBR basins. 

 
b. SBR: Aeration Basin Volume.  The proposed facilities will include four (4) SBR basins sized at 

40’ wide by 118′ long. The design water depth is assumed at 21’. 
 
i. Total Required Volume 

Required Volume Using Traditional Design Method (30 TAC §217 Guidelines)  
(1.60 MGD)(8.34)(300 mg/L)/(35 lb. BOD /1,000 ft3) = 114,378 ft3 

 
ii. Proposed Volume 

(4)[(40 ft x 118 ft)](21 ft) = 396,480 ft3 
 
iii. Proposed Volume with One Basin Out of Service (30 TAC §217.156(a)(2))  

(3)[(40 ft x 118 ft)](21 ft) =  297,360 ft3 
 
c. SBR: Settling Area and Decant Equipment. The proposed facilities will include four (4) SBR 

basins sized at 40’ wide by 118’ long. The design maximum water depth is assumed at 21’ and 
minimum water depth is assumed at 13.7’. The maximum decantable range is assumed at 6.9’ 
during normal operation. The SBR basins and equipment will be sized so that the maximum 
decant rate will not be exceeded at peak flow with one basin out of service and therefore an 
equalization basin downstream of the SBR basins will not be provided. The design decantable 
depth during peak flow events will be 7.3’ so that the maximum decant rate does not exceed 



 

7 

 

Texas Board of Professional Engineers and Land Surveyors Registration Nos. F-23290 & 10046100  

the peak 2-hour flow. 
 

i. Surface Area 
 

1. Minimum Surface Area at Peak Flow 
(6,400,000 gpd)/(1,200 gpd/ft2) = 5,333 ft2 

 

2. Total Proposed Surface Area with One Basin Out of Service   
(3)(40 ft x 118 ft) = 14,160 ft2 

 

ii. Minimum Decantable Volume Per Basin with One Basin Out of Service (At Peak Flow) 
 

1. Total Peak Flow Cycle Time = 216 minutes 
 

2. Total Non-Decant Time per Peak Flow Cycle = 157.8 minutes 
 

3. Minimum Decantable Volume per Peak Flow Cycle Per Basin 
(4,444 gpm)(157.8 min)/[(3 Basins)(7.48)] = 31,254 ft3 

 

4. Total Proposed Decantable Volume per Basin 
(40 ft x 118 ft)(7.3 ft) = 34,456 ft3 

 

iii. Maximum Decant Rate Per Basin with One Basin Out of Service (At Peak Flow) 
 

1. Maximum Allowable Decant Rate  
(Peak Flow Rate) = 4,444 gpm 

 

2. Total Decant Time per Peak Flow Cycle = 58.2 minutes 
 

3. Maximum Decant Rate per Basin 
(Flow Rate to Empty Minimum Decantable Volume) 
(31,254 ft3)(7.48)/(58.2 minutes)  = 4,017 gpm 

 

d. Chlorine Contact Basin. The proposed facilities include two 4’ by 200’ chlorine contact basins 
(including baffles) designed to a 40:1 length to width ratio in a serpentine layout. The design 
water depth is at 9.5’. 

 

i. Required Volume at Peak Flow 
 (4,444 gpm)(20 min)/(7.48) = 11,882 ft3 
 

ii. Total Proposed Volume (Accounts for Baffles) 
 (2) [(4 ft)(200ft)](9.5 ft)  = 15,200 ft3 
 

iii. Actual Detention Time at Peak Flow 
 (15,200 ft3)(7.48)/(4,444 gpm) = 25.6 minutes 
 

e. Dechlorination Basin. The proposed facilities include one 6’ by 10’ partitioned chamber and a 
6’ by 43.50’ channel downstream of the chlorine contact basins. The design water depths are 
8.82’ and 1.0’. 

 
 



 

8 

 

Texas Board of Professional Engineers and Land Surveyors Registration Nos. F-23290 & 10046100  

i. Required Volume at Peak Flow 
(4,444 gpm)(20 seconds)/[(60 seconds/minute)(7.48)] = 198 ft3 

 

ii. Total Proposed Volume  
(6 ft)(10 ft)(8.82 ft) +(6 ft)(43.50 ft)(1.0 ft) = 791 ft3 

 

iii. Actual Detention Time at Peak Flow 
(791 ft3)(7.48)(60 seconds/min)/(4,444 gpm) = 79 seconds 

 

f. Aerobic Digester. The proposed 1.60 MGD phase includes converting the existing 85’ diameter 
octagonal clarifier into a two-stage aerobic digester and utilizing the existing digester.  

 

Assume 1 pound of solids produced per pound of BOD5 applied; solids are 70% volatile 
organics; 30% of the volatiles are destroyed during digestion; 15,000 mg/l MLSS concentration 
in the digester on average for the thickened sludge. 

 

i. Digester Sizing 
 

1. Solids Production  
(4,003 lb BOD5 /day)/(1 lb solids/1 lb BOD5) = 4,003 lb solids/day 

 

2. Digested Solids Production  
(4,003 lb solid/day)(1-(0.3)(0.7)) = 3,162 lb solids/day 

 

3. Average Digested Solids Production 
(4,003 lb solids/day + 3,162 lb solids/day)/2 = 3,583 lb solids/day 

 

4. Total Solids in Digester for 28-day SRT*  
(3,583 lb solids/day)(28 days) = 100,324 lb solids 

 

ii. Required Volume 
(100,324 lb solids)(106)/[(8.34)(15,000 mg/l MLSS  
in digester)(7.48)] = 107,213 ft3 

 

iii. Existing Digester Volume  = 20,776 ft3 
 

iv. Proposed Digester Volume 
(15.25 ft) {(85 ft)2 –[85/((1/sqrt(2))+(1/sqrt(2))+1)]2} = 91,277 ft3 

 

v. Total Digester Volume = 112,053 ft3 
 

vi. Total Solids Detention Time = 29.3 days 
 

*28-day SRT utilized instead of 40-day SRT for use of a multi-stage digester per EPA 
publication “Control of Pathogens and Vector Attraction in Sewage Sludge.” 

 

g. Mechanical Dewatering Unit. The proposed phase includes one existing mechanical 
dewatering unit. The existing mechanical dewatering unit is sized to handle all digested sludge 
from the aerobic digesters. If the mechanical dewatering unit is out of service, the digesters 
are sized to stabilize all sludge and the digested sludge can be wet hauled. 

 



 

9 

 

Texas Board of Professional Engineers and Land Surveyors Registration Nos. F-23290 & 10046100  

 

h. Diffused Air Requirements. 
 

i. Aeration Requirements for SBR    
Proposed SBR Basins   
 
1. Air Required for Treatment (30 TAC §217.155; Eq. F-2) 

(1.2)(300 mg/l BOD5) + (4.6)(70 mg/l ΤΚN) 
(300 mg/l BOD5) = 2.27 lb O2/ lb BOD5 

 

2. Minimum Air Required for Conventional Activated Sludge Systems that are Intended 
to Nitrify (30 TAC §217.155; Table F-3) 

  = 2.2 lbs O2/ lb BOD5 
3. Fine Bubble Requirements 
 

The design diffuser submergence will vary from 12.7’ to 20’ based on the decantable 
volume. The required capacity will be based on the minimum submergence of 12.7’ 
so adequate aeration can be achieved at all depths. 

 

(300 mg/l BOD5)(8.34)(1.6 MGD)(2.27 lb O2/ lb BOD5)(0.979)*** 
 (0.1000**)(0.23)(0.075)(1440) = 3,471 scfm 

 

** TCEQ Wastewater Oxygen Transfer Efficiency for Fine Bubble (1.75%/ft. x (12.7) ft 
of submergence x 0.45). 
*** TCEQ Chapter 217 Table F.5 Submergence Correction Factor for 12.7’ of 
submergence. 

 

ii. Aeration Requirements for Digesters 
 

1. Diffused Air Requirements for Mixing  
(112,053 ft3)(30 scfm/ft2)/1000    = 3,362 scfm 

 

iii. Aeration Requirements for Chlorine Contact Basin (4 mg/l DO minimum) 
 

1. Fine Bubble Requirement for Dissolved Oxygen    
(4)(1.6 MGD)(8.34) = 53 lb O2 /day 
 

(53)(1.7***)/ (0.075**)(0.075)(0.23)(1440) =  49 scfm  
 

**WOTE: 9.5 ft(1.75)(0.45)= 7.5 %  
*** Correction Factor for 9.5 ft  

 
i. Blower Capacity. 

 

The facilities will include one proposed bank of blowers to serve the SBRs, one proposed bank 
of blowers to serve the digesters, and one proposed bank of blowers for the chlorine contact 
basins. Each bank of blowers will provide air to separate processes and will have independent 
piping with adequate spare blower capacity at each bank. 

 
  



 

10 

 

Texas Board of Professional Engineers and Land Surveyors Registration Nos. F-23290 & 10046100  

i. Aeration Requirements for SBRs 
 

1. Proposed Blower Capacity 
(5)(1,500 scfm) = 7,500 scfm 

 

2. Firm Blower Capacity with Largest Unit Out of Service 
(4)(1,500 scfm) = 6,000 scfm 

 

ii. Aeration Requirements for Digesters  
 

1. Proposed Blower Capacity 
(4)(1,300 scfm) = 5,200 scfm 

 

2. Firm Blower Capacity with Largest Unit Out of Service  
(3)(1,300 scfm) = 3,900 scfm 

 

iii. Aeration Requirements for Chlorine Contact Basins 
 

1. Proposed Blower Capacity 
(2)(100 scfm) = 200 scfm 

 

2. Firm Blower Capacity with Largest Unit Out of Service  
(1)(100 scfm) = 100 scfm 

 

j. Chlorination Equipment 
 

i. Chlorine Dosage Rate (Activated Sludge)   = 8 mg/l 
 

ii. Chlorine Feed Rate at Average Daily Flow  
(1.60 MGD)(8.34)(8 mg/l)     = 107 lbs/day 

 

iii. Required Chlorine Feed Rate at Peak Flow 
(6.40 MGD)(8.34)(8 mg/l)     = 427 lbs/day 

   

iv. Max Withdrawal Rate for one (1) one-ton cylinder   
(8 lbs/day/°F)(65°F)      = 520 lbs/day 

 

One (1) one ton cylinder is required for treatment. One (1) additional one-ton cylinder 
will be kept on site at all times to comply with 30 TAC §217 requirements. 

 

k. De-chlorination Equipment 
 

i. Sulfur Dioxide Dosage Rate      = 2 mg/l 
 

ii. Sulfur Dioxide Feed Rate at Average Daily Flow  
(1.60 MGD)(8.34)(2 mg/l)     = 27 lbs/day 

 

iii. Required Chlorine Feed Rate at Peak Flow 
(6.40 MGD)(8.34)(2 mg/l)     = 107 lbs/day 

   
 



 

11 

 

Texas Board of Professional Engineers and Land Surveyors Registration Nos. F-23290 & 10046100  

iv. Max Withdrawal Rate for one (1) one-ton cylinder   
(6 lbs/day/°F)(65°F-30°F)     = 210 lbs/day 

 

One (1) one ton cylinder is required for treatment. One (1) additional one-ton cylinder 
will be kept on site at all times to comply with 30 TAC §217 requirements. 



 

12 

 

Texas Board of Professional Engineers and Land Surveyors Registration Nos. F-23290 & 10046100  

 
 

I. SUMMARY 
 

The Phase IIII facility will utilize a five-train true-batch sequencing batch reactor (SBR) that operates in a 
suspended growth activated sludge process for biochemical oxygen demand (BOD5) and ammonia nitrogen 
(NH3-N) reduction. Treatment units include an elevated headworks with a mechanical fine screen and 
mechanical coarse and manual bar screen backups, 5 SBR process basins, a disinfection basin, four (4) two-
stage aerobic digesters, and a mechanical dewatering unit. 

 
II. WASTEWATER TREATMENT PLANT DESIGN 
 

A. DESIGN CRITERIA 
 

1. Proposed Effluent Limits. 
 

a. BOD5 = 10 mg/l (daily average) 
 
b. TSS = 15 mg/l (daily average) 
 
c. NH3-N = 2 mg/l (daily average) 
 
d. E.coli = 63 CFU/100 mL (daily average) 
 
e. DO = 4 mg/l (daily average) 

 
2. Process Criteria. The process criteria are taken from 30 TAC §217, Design Criteria for Sewerage 

Systems. 
 

a. Maximum Aeration Basin Organic Loading 
(lb BOD5 /day/1,000 ft3) = 35 

 
b. Minimum Oxygen Requirement in Conventional Activated Sludge Systems Intended to Nitrify  

(lb O2/lb BOD5) = 2.2 
 

c. Minimum Chlorine Contact Detention Time at Peak Flow 
(minutes) = 20 

 
d. Mean Cell Residence Time in Aerobic Digester* (days) = 28* 

 
*28-day SRT utilized instead of a 40-day SRT for use of a multi-stage digester per EPA 
publication “Control of Pathogens and Vector Attraction in Sewage Sludge.” 

 
e. Maximum Allowable Decant Rate with the Largest Basin Out of Service 

(gpm) = 5,278 

PHASE III – 1.90 MGD 



 

13 

 

Texas Board of Professional Engineers and Land Surveyors Registration Nos. F-23290 & 10046100  

B. PHASE III TREATMENT FACILITIES 
 

1. Flow. 
 

a. Average (Design) = 1.0Q = 1,900,000 gpd = 1,319 gpm 
 
b. Peak (2 hour)  = 4.0Q = 7,600,000 gpd = 5,278 gpm 

 
2. Organic Loadings. 
 

BOD5 = (1.90 MGD)(8.34)(300 mg/L) = 4,754 Lbs BOD5/day 
 
TSS  = (1.90 MGD)(8.34)(350 mg/L) = 5,546 Lbs TSS/day 
 
NH3-N = (1.90 MGD)(8.34)(50 mg/L) = 792 Lbs NH3-N/day 
 
TKN = (1.90 MGD)(8.34)(70 mg/L) = 1,109 Lbs TKN/day 

 
The concentrations of BOD5, TSS, NH3-N, and TKN utilized to determine the organic loadings are 
based on the most recently available influent sample data (composite samples taken three times 
weekly for the period of January 2022 through April 2023). 

 
3. Process Equipment. 
 
a. Screening. This phase will utilize the existing elevated concrete headworks equipped with 

mechanical fine screening equipment hydraulically sized to pass the Phase II two-hour peak flow 
of  7.60 MGD, a mechanical coarse screen backup, and a backup manual bar screen. Flow will be 
directed from the headworks to the SBR basins. 

 
b. SBR: Aeration Basin Volume.  The proposed facilities will include four (4) existing SBR basins and 

one (1) proposed SBR basins sized at 40’ wide by 118′ long. The design water depth is assumed at 
21’. 
 

i. Total Required Volume 
Required Volume Using Traditional Design Method (30 TAC §217 Guidelines)  
(1.90 MGD)(8.34)(300 mg/L)/(35 lb. BOD /1,000 ft3) = 135,823 ft3 

 
ii. Existing Volume 

(4)[(40 ft x 118 ft)](21 ft)     = 396,480 ft3 
 
iii. Proposed Volume 

(1)[(40 ft x 118 ft)](21 ft) = 99,120 ft3 
 
iv. Proposed Volume with One Basin Out of Service (30 TAC §217.156(a)(2))  

(4)[(40 ft x 118 ft)](21 ft) = 396,480 ft3 
 

c. SBR: Settling Area and Decant Equipment. The proposed facilities will include five (5) SBR basins 
sized at 40’ wide by 118’ long. The design maximum water depth is assumed at 21’ and minimum 
water depth is assumed at 12.6’. The maximum decantable range is assumed at 6.9’ during normal 



 

14 

 

Texas Board of Professional Engineers and Land Surveyors Registration Nos. F-23290 & 10046100  

operation. The SBR basins and equipment will be sized so that the maximum decant rate will not 
be exceeded at peak flow with one basin out of service and therefore an equalization basin 
downstream of the SBR basins will not be provided. The design decantable depth during peak flow 
events will be 8.4’ so that the maximum decant rate does not exceed the peak 2-hour flow. 
 
i. Surface Area 

 

1. Minimum Surface Area at Peak Flow 
(7,600,000 gpd)/(1,200 gpd/ft2) = 6,333 ft2 

 

2. Total Proposed Surface Area with One Basin Out of Service   
(4)(40 ft x 118 ft) = 18,880 ft2 

 

ii. Minimum Decantable Volume Per Basin with One Basin Out of Service (At Peak Flow) 
 

1. Total Peak Flow Cycle Time = 282 minutes 
 

2. Total Non-Decant Time per Peak Flow Cycle  = 211.8 minutes 
 

3. Minimum Decantable Volume per Peak Flow Cycle 
 (5,278 gpm)(211.8 min)/[(4 basins)(7.48)] = 37,361 ft3 

 

4. Total Proposed Decantable Volume per Basin 
(40 ft x 118 ft)(8.4 ft) = 39,648 ft3 

 

iii. Maximum Decant Rate Per Basin with One Basin Out of Service (At Peak Flow) 
 

1. Maximum Allowable Decant Rate  
(Peak Flow Rate) = 5,278 gpm 

 

2. Total Decant Time per Peak Flow Cycle = 70.2 minutes 
 

3. Maximum Decant Rate per Basin 
(Flow Rate to Empty Maximum Decantable Volume)  
(37,361 ft3)(7.48)/(70.2 minutes) = 3,981 gpm 

 

d. Chlorine Contact Basin. The proposed facilities include two 4’ by 200’ chlorine contact basins 
(including baffles) designed to a 40:1 length to width ratio in a serpentine layout. The design water 
depth is at 9.5’. 
 

i. Required Volume at Peak Flow 
(5,278 gpm)(20 min)/(7.48) = 14,112 ft3 

 

ii. Total Proposed Volume (Accounts for Baffles) 
(2) [(4 ft)(200 ft)](9.5 ft)]  = 15,200 ft3 

 

iii. Actual Detention Time at Peak Flow 
(15,200 ft3)(7.48)/(5,278 gpm) = 21.5 minutes 

 

e. Dechlorination Basin. The existing facilities include one 6’ by 10’ partitioned chamber and a 6’ by 
43.50’ channel downstream of the chlorine contact basins. The design water depths are 8.88’ and 



 

15 

 

Texas Board of Professional Engineers and Land Surveyors Registration Nos. F-23290 & 10046100  

1.0’. 
 

i. Required Volume at Peak Flow 
(5,278 gpm)(20 seconds)/[(60 seconds/minute)(7.48)] = 235 ft3 

 
ii. Total Existing Volume  

(6 ft)(10 ft)(8.88 ft) +(6 ft)(43.50 ft)(1.0 ft) = 794 ft3 
 
iii. Actual Detention Time at Peak Flow 

(794 ft3)(7.48)(60 seconds/min)/(5,278 gpm) = 67 seconds 
 

f. Aerobic Digester. The proposed 1.90 MGD phase includes utilizing the existing digester volume and 
converting the existing abandoned in place 88’ diameter main process unit structure into an 
aerobic digester.  

 
Assume 1 pound of solids produced per pound of BOD5 applied; solids are 70% volatile organics; 
30% of the volatiles are destroyed during digestion; 15,000 mg/l MLSS concentration in the 
digester on average for the thickened sludge. 

 
i. Digester Sizing 
 

1. Solids Production  
(4,754 lb BOD5 /day)/(1 lb solids/1 lb BOD5) = 4,754 lb solids/day 

 
2. Digested Solids Production  

(4,754 lb solid/day)(1-(0.3)(0.7)) = 3,756 lb solids/day 
 
3. Average Solids in Digester 

(4,754 lb solids/day + 3,756 lb solids/day)/2 = 4,255 lb solids/day 
 
4. Total Solids in Digester for 28-day SRT*  

(4,255 lb solids/day)(28 days) = 119,130 lb solids 
 

ii. Required Volume 
(119,130 lb solids)(106)/[(8.34)(15,000 mg/l MLSS in digester)(7.48)]  
 = 127,310 ft3 

 
iii. Existing Digester Volume  

Digester No. 1 = 20,776 ft3 
Digester No. 2 = 91,277 ft3 

 
iv. Proposed Digester Volume 

(15.00 ft) (π/4) (88 ft)2 – (15.00 ft)(88 ft)(1.50 ft) =  89,252 ft3 
 
iv. Total Digester Volume = 201,305 ft3 

 
*28-day SRT utilized instead of 40-day SRT for use of a multi-stage digester per EPA publication 
“Control of Pathogens and Vector Attraction in Sewage Sludge.” 

 
iv. Total Solids Detention Time = 44 days 



 

16 

 

Texas Board of Professional Engineers and Land Surveyors Registration Nos. F-23290 & 10046100  

 
 

g. Mechanical Dewatering Unit. The proposed phase includes one existing mechanical dewatering 
unit. The exist mechanical dewatering unit is sized to handle all digested sludge from the aerobic 
digesters. If the mechanical dewatering unit is out of service, the digesters are sized to stabilize all 
sludge and the digested sludge can be wet hauled. 

 
h. Diffused Air Requirements. 

 
i. Aeration Requirements for SBR    

Proposed SBR Basins   
 

1. Air Required for Treatment (30 TAC §217.155; Eq. F-2) 
(1.2)(300 mg/l BOD5) + (4.6)(70 mg/l TKN) 

(300 mg/l BOD5) = 2.27 lb O2/ lb BOD5 
 
2. Minimum Air Required for Conventional Activated Sludge Systems that are Intended to 

Nitrify (30 TAC §217.155; Table F-3) 
  = 2.2 lbs O2/ lb BOD5 

3. Fine Bubble Requirements 
 

The design diffuser submergence will vary from 11.6’ to 20’ based on the decantable 
volume. The required capacity will be based on the minimum submergence of 11.6’ so 
adequate aeration can be achieved at all depths. 

 
(300 mg/l BOD5)(8.34)(1.9 MGD)(2.27 lb O2/ lb BOD5)(1.012)***  

(0.0945**)(0.23)(0.075)(1440) = 4,652 scfm 
 
** TCEQ Wastewater Oxygen Transfer Efficiency for Fine Bubble (1.75%/ft. x (12) ft of 
submergence x 0.45). 
*** TCEQ Chapter 217 Table F.5 Submergence Correction Factor for 11.6’ of submergence. 

 
ii. Aeration Requirements for Digesters 
 

1. Coarse Bubble Requirements for Mixing  
(201,305 ft3)(30 scfm/ft2)/1000    = 6,039 scfm 

 
iii. Aeration Requirements for Chlorine Contact Basin (4 mg/l DO minimum) 